

Report Number :

VNMT17025681-REV1



TEST REPORT

NUMBER : VNMT17025681-REV1

DATE : 14-Jul-2017

APPLICANT : **FORTUNE GLOBAL CO., LTD**
D20/4B, VO VAN VAN STREET, HAMLET 4, VINH
LOC B WARD, BINH CHANH DISTRICT, HO CHI
MINH, VIET NAM
ATTN : **MR. MINH TAM**

**THIS IS TO SUPERSEDE REPORT
NO. VNMT17025681
DATED 04-Jul-2017**

Sample Description : Three (03) Pieces Of Submitted Interlining 1138F
Sample
Fiber Content : 100% Polyester
No. Of Sample : 03 Pieces
Buyer Name : -
Style Number : -
Order No : -
Color : (A)Black, (B)White, (C)Charcoal
Article No. : -
Country of Origin : Taiwan
End Use : Women Coat
Goods Exported To : UK
Manufacture's Name : Fortune Global Co., Ltd
Date Received/Date Test Started : 28 Jun 2017
Date Confirmation Received : 30 Jun 2017

**TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE
REFER TO ENCLOSED PAGE(S)**

AUTHORIZED BY
FOR INTERTEK VIETNAM LTD. [HO CHI MINH]


PHUONG LE
SOFTLINES GENERAL MANAGER

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 2 of 7

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel : (84-28) 62971099 Fax : (84-28) 62971098 Email : consumergoods.vietnam@intertek.com

Hanoi office: 3rd floor, Au Viet Building, No. 01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam.

Tel : (84-24) 37337094 Fax : (84-24) 37337093 Website : www.intertek.com

TEST REPORT

NUMBER : VNMT17025681-REV1

DATE : 14-Jul-2017

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. Phthalate Content

EU Phthalate Directive 2005/84/EC

Result

N/A

REMARK:

N/A = Not Applicable

2. Total Lead (Pb) Content

. Acid Digestion Method Was Used And Total Lead Content Was Determined By Inductively Coupled Argon Plasma Spectrometry

Tested Components:

Result (ppm)

(1/2/3)

<20

REMARK:

ppm = parts per million = mg/kg

< = Less Than

Tested Components :

- (1) Black Textile Interlining (Sample A)
- (2) White Textile Interlining (Sample B)
- (3) Charcoal Textile Interlining (Sample C)

3. Formaldehyde Release

BS EN ISO 14184-2 : 2011

Tested Components

Result (ppm)

(1/2/3)

N

REMARK:

N = Not Detected

ppm = part per million = mg/kg

Detection Limit = 5 ppm

Test Components:

- (1) Black Textile Interlining (Sample A)
- (2) White Textile Interlining (Sample B)
- (3) Charcoal Color Textile Interlining (Sample C)

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 3 of 7

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel : (84-28) 62971099 Fax : (84-28) 62971098 Email : consumergoods.vietnam@intertek.com

Hanoi office: 3rd floor, Au Viet Building, No. 01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam.

Tel : (84-24) 37337094 Fax : (84-24) 37337093 Website : www.intertek.com

TEST REPORT

NUMBER : VNMT17025681-REV1
DATE : 14-Jul-2017

4. Formaldehyde Test

BS EN ISO 14184-1 : 2011

Tested Component (1/2/3)	Result (ppm) N
-----------------------------	-------------------

REMARK:

N = Not Detected

ppm = part per million = mg/kg

Detection Limit = 5 ppm

Test Components:

- (1) Black Textile Interlining (Sample A)
- (2) White Textile Interlining (Sample B)
- (3) Charcoal Color Textile Interlining (Sample C)

5. Detection Of Amines In Dyestuff

Textile/Other: pr EN ISO 14362-1:2015, 4-AAB: ISO/DIS 14362-3:2015
 (pr EN ISO 14362-3:2015)

<u>AMINES</u>	<u>CAS-NO</u>	<u>RESULTS</u> (1/3) Method D
4-Aminodiphenyl	92-67-1	N
Benzidine	92-87-5	N
4-Chloro-O-Toluidine	95-69-2	N
2-Naphthylamine	91-59-8	N
O-Aminoazotoluene	97-56-3	N
2-Amino-4-Nitrotoluene	99-55-8	N
P-Chloroaniline	106-47-8	N
2,4-Diaminoanisole	615-05-4	N
4,4'-Diaminodiphenylmethane	101-77-9	N
3,3'-Dichlorobenzidine	91-94-1	N
3,3'-Dimethoxybenzidine	119-90-4	N
3,3'-Dimethylbenzidine	119-93-7	N
3,3'-Dimethyl4,4'-diaminodiphenylmethane	838-88-0	N
P-Cresidine	120-71-8	N
4,4'-Methylene-Bis(2-Chloroaniline)	101-14-4	N
4,4'-Oxydianiline	101-80-4	N
4,4'-Thiodianiline	139-65-1	N
O-Toluidine	95-53-4	N
2,4-Toluylenediamine	95-80-7	N
2,4,5-Trimethylaniline	137-17-7	N
O-Anisidine	90-04-0	N
4-Aminoazobenzene	60-09-3	N
2,4-Xylidine	95-68-1	N
2,6-Xylidine	87-62-7	N

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 4 of 7

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel : (84-28) 62971099 Fax : (84-28) 62971098 Email : consumergoods.vietnam@intertek.com

Hanoi office: 3rd floor, Au Viet Building, No. 01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam.

Tel : (84-24) 37337094 Fax : (84-24) 37337093 Website : www.intertek.com

TEST REPORT**NUMBER : VNMT17025681-REV1****DATE : 14-Jul-2017**

<u>AMINES</u>	<u>CAS-NO</u>	<u>RESULTS</u> (1/3) Method T
4-Aminodiphenyl	92-67-1	N
Benzidine	92-87-5	N
4-Chloro-O-Toluidine	95-69-2	N
2-Naphthylamine	91-59-8	N
O-Aminoazotoluene	97-56-3	N
2-Amino-4-Nitrotoluene	99-55-8	N
P-Chloroaniline	106-47-8	N
2,4-Diaminoanisole	615-05-4	N
4,4'-Diaminodiphenylmethane	101-77-9	N
3,3'-Dichlorobenzidine	91-94-1	N
3,3'-Dimethoxybenzidine	119-90-4	N
3,3'-Dimethylbenzidine	119-93-7	N
3,3'-Dimethyl4,4'-diaminodiphenylmethane	838-88-0	N
P-Cresidine	120-71-8	N
4,4'-Methylene-Bis(2-Chloroaniline)	101-14-4	N
4,4'-Oxydianiline	101-80-4	N
4,4'-Thiodianiline	139-65-1	N
O-Toluidine	95-53-4	N
2,4-Toluylenediamine	95-80-7	N
2,4,5-Trimethylaniline	137-17-7	N
O-Anisidine	90-04-0	N
4-Aminoazobenzene	60-09-3	N
2,4-Xylidine	95-68-1	N
2,6-Xylidine	87-62-7	N

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 5 of 7

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel : (84-28) 62971099 Fax : (84-28) 62971098 Email : consumergoods.vietnam@intertek.com

Hanoi office: 3rd floor, Au Viet Building, No. 01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam.

Tel : (84-24) 37337094 Fax : (84-24) 37337093 Website : www.intertek.com

TEST REPORT**NUMBER : VNMT17025681-REV1****DATE : 14-Jul-2017****REMARK:**

N = Not Detected

Detection Limit = 5 ppm

ppm = part per million = mg/kg

Tested Components:

- (1) Black Textile Interlining (Sample A)
- (2) White Textile Interlining (Sample B)
- (3) Charcoal Color Textile Interlining (Sample C)

Method T: Direct buffer extraction as per prEN ISO 14362-1 : 2015 Section 9.2

Method D: Colourant extraction with Xylene as per prEN ISO 14362-1 : 2015 Section 9.1

Component (2): White Fabric Is Exempted For Azo Dyes Testing.

END OF THE TEST REPORT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>.

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 6 of 7

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel : (84-28) 62971099 Fax : (84-28) 62971098 Email : consumergoods.vietnam@intertek.com

Hanoi office: 3rd floor, Au Viet Building, No. 01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam.

Tel : (84-24) 37337094 Fax : (84-24) 37337093 Website : www.intertek.com

TEST REPORT

NUMBER : VNMT17025681-REV1

DATE : 14-Jul-2017

To : FORTUNE GLOBAL CO., LTD
D20/4B, VO VAN VAN STREET, HAMLET 4, VINH
LOC B WARD, BINH CHANH DISTRICT, HO CHI
MINH, VIET NAM

Attention : MR. MINH TAM

Date : Jul 14, 2017

Re : Report Revision Notification

Report Number VNMT17025681 date 04-Jul-2017

Reason For Revision : Added Test Detection Of Amines In Dyestuff As Per Applicant's Request.

Thank you for your attention.

AUTHORIZED BY
For INTERTEK VIETNAM LTD. [Ho Chi Minh]



PHUONG LE
SOFTLINES GENERAL MANAGER

Intertek Vietnam Ltd.

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel : (84-28) 62971099 Fax : (84-28) 62971098 Email : consumergoods.vietnam@intertek.com
Hanoi office: 3rd floor, Au Viet Building, No. 01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam.
Tel : (84-24) 37337094 Fax : (84-24) 37337093 Website : www.intertek.com